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DTS Catalogue

HepcoMotion®

No. 8 DTS Components

HepcoMotion® supply a comprehensive range of components and assemblies to enable the 25-351 and 44-612 size track systems
to be incorporated info customers own designs complete with drive facility. Many of the components shown in this datasheet can also
be used for other sizes of track system. The components are well proven having been used for many years in the HepcoMotion DTS, a
complete and ready to use driven track system highly recommended for customers able to use this fully assembled standard product.

This datasheet contains details and dimensions for the individual assemblies available. For more information or advice to suit a
particular application, please contact Hepco's technical department.
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Carriage Assembly

/—2 x M5 Tapped Holes

For attachment of

-
| I —

locking cam
Z
U T ————— o e
I @5 dowel hole
C For attachment F
H I of locking cam E
— el
o) ¢ A
I @
- & ‘
@) ||
Bl i e — Bl T —-——
|

(]
N il

r L

A

4 x V Customer Mounting Holes

2 x M5 Tapped holes

DTS25CPSA

105

—
I —

40

70

26.5

70

21.42

For attachment of fixed/trip latch

24.25

24.55

Méx1

DTS44CPSA

150

115

75

125

70

102

25.5

5.2

70

37.63

41.17

3793

575 || 8

14

M8x1.25




|

| 2x M5x20 Button head screws

DTS25TLSA 32.75 13.75 5 85

DTS44TLSA $3.75 14.75 5 85

Fixed Latch Assembly
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DTS25FLSA 31.75 13.75

DTS44FLSA 32.75 14.75 5 85 70 38 20 5.5 12




Sensor Block Assembly

A

M5x16 Cap head screw

M5 Grub Screw

G
DTS25SBSA 18 6 25 12.5 35 5 8 15 7.5 21 15 5

DTS44SBSA 18 6 25 11 85 S 8 15 7.5 21 15 6




Locking Cam Assembly

G 2x M5x16 Cap head screws J
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@5 thru (J6)

DTS25LCSA 95 47.5 30 19 21.5 18 70 11 16 2.5 5

DTS44LCSA 130 65 30 19 21.5 18 102 11 16 2 6




Tnuts to suit DTSBEXE
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L—Bearing Assembly
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/—M6x20 Cap head screw

Size 25

Size 44
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\—M6x30 Cap head screw

DTS25LLSA 38 32 16 80 - 16 25 105

DTS44LLSA 38 32 16 87 8 16 25 112

Carriage Locking Shaft

NIM2555316

Specify length to suit @25




Drive Pulley Assembly
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DTS44DPSA
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Idler Pulley Assembly
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2 x M8x12 Cap head screws

10 x Méx16 Countersunk screws

6 Holes Mé6x1
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,I o DTSDS25BCSA 8274 277.5 36 25
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Idler Shaft & Bearing Cartridge Assembly

DTSISBCSA

2 x M8x12 Cap head screw

10 x M6x16 Cap Head Screw
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Top Plate Oval Assembly

8 x Tapped holes to suit
TR25 351 180° (M5)
TR44 612 180° (M¢)
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DTS25TPOSA | 400 166 110

285

30.5

55 140 30 | 175.5 | 168

DTS44TPOSA | 661 274 | 200

416

1.5

100 | 185.5 | 22.5 | 306 | 222 Mé 85




Bottom Plate Oval Assembly
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10 xL

Cap head screws

10 x M8 Thru- J J

DTS25BPOSA | 400 | 166 | 110 |285| 21.5 10| 55 | 35 | 140 | 30 | 175.5| 168 | M5 | 120 | 50 | 70 | 85
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DTS44BPOSA | 661 | 274 | 200 | 416 | 22.5 [ 10| 100 | 35 |185.5|22.5| 306 | 222 | M6 | 120 | 50 | 70 | 85




Top Plate Rectangular Assembly

DTS25TPRSA
Tapped holes to suit
TR25 351 90° (M3)
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DTS25TPRSA 285 168 140 10 30.5 20 55
DTS44TPRSA 415.5 222 185 10 32.5 20 100
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DTS44TPRSA

Tapped holes to suit
TR44 612 90° (M)
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Bottom Plate Rectangular Assembly
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DTS25BPRSA | 285 |168|140|10|21.5[10| 55 |35 |260.5(170| 70 168| 285 | 30 |[M5| 90 |120| 50 | 50 | 120
'|6 DTS44BPRSA (415.5|222(185|10(22.5[10{100| 35 | 391 [295|215(135|222|415.5(22.5|Mé| 85 |120| 50 | 50 | 120
Nofe 1 Size 25 bottom plate only has ten fixing holes.




Drive Belt

, Oval Circuit L min . A
Rectangular Circuit W min
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Belt Flight Pitch B min

T

DTS25 16AT10-EL 16 110 250 450
DTS44 25AT10-EL 25 160 250 450
Note

1. Pitches are available in increments of 10mm from the minimum value stated above, value will correspond to carriage spacing.
2. Belt flights come with the drive belt as standard, please state number required and pitch when ordering, this will correspond to

the number of carriages required. 17
3. For more details and dimensions of belt flights, please see page 18.




Belt Flight Assembly

DTSBFSA

™2 x M3x8

Countersunk screws
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Slide Attachment Profile

43*1
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TNSA10D6H5 Q0 M5 13.2 99 6 3 8
TNSA1T10D8H6 Q0 Mé 13.2 99 8 3 8
Notes

1. Dimension from last hole to the end of the slide can be changed to suit design, please specify when ordering.




Track Beam Support Extrusion/m

DTSBEX

Length to suit application 60

80

Ordering details

To order any of the assemblies shown above, state the part number shown, followed by the quantity required. For more information
or advice with a particular application, please contact Hepco's technical department.

Ordering Example

Part Number Quantity
DTS25CPSA x10
DTS25TLSA x10
DTS25DPSA x1
DTS25IPSA x1
DTS25TPOSA x1
DTS25BPOSA x1
DTSDS25BCSA x1
DTSISBCSA x1
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